amranas. FCC RF Test Report Report No. : FG402501P

N77(50M)_DFT-s- N77(50M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High CH

Spectum
Sputos|

Asn: 3068 Aiten. 3068

Ref Lyl Offset 15.61 8

Scale/Div 10.0 48 ScaleiOv 10.0 B Ref Value 30.00 dBm

Start 3.450 GHz
4 Rar

Amplitg

N77(50M)_DFT-s- N77(50M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Asn: 3068 Aiten. 3068

I Range Ref Lvl Offset 15.64 B

Scale/Div 10.0 48 Ref Value 30.00 dBm

Stop 3,600 GHz| Stop 3,600 GHz|
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amranas. FCC RF Test Report Report No. : FG402501P

N77(100M)_DFT-s- N77(100M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH OFDM_QPSK_Edge_1RB_Left_Mid_CH

Aiten. 3068

Stop 3,600 GHz

N77(100M)_DFT-s- N77(100M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_Mid_CH OFDM_QPSK_Edge_1RB_Right_Mid_CH

Asn: 3068 Aiten. 3068

Stop 3,600 GHz Start 1.400 GHz
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N77(100M)_DFT-s- N77(100M)_DFT-s-
OFDM_BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068 Aiten. 3068

RBW Frequency  Amplitude opFreg  REW Frequency  Ampitude
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amranas. FCC RF Test Report Report No. : FG402501P

Software Version: 23.06.1602

FR1 N77 ANTS

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation Verdict Environment
Band (kHz) (MHz) (MHz) (Hz)

DFT-s-

77 30 20 633334  3500.01 OFDM 50@0 16.8 PASS NV
QPSK
DFT-s-

77 30 20 633334  3500.01 OFDM 50@0 17 PASS LV
QPSK
DFT-s-

77 30 20 633334  3500.01 OFDM 50@0 18.4 PASS HV
QPSK
DFT-s-

77 30 20 633334  3500.01 OFDM 50@0 14.1 PASS -30°C
QPSK
DFT-s-

77 30 20 633334  3500.01 OFDM 50@0 17.2 PASS -20°C
QPSK
DFT-s-

77 30 20 633334  3500.01 OFDM 50@0 17.8 PASS -10°C
QPSK
DFT-s-

77 30 20 633334  3500.01 OFDM 50@0 10.6 PASS 0°C
QPSK
DFT-s-

77 30 20 633334  3500.01 OFDM 50@0 18.5 PASS 10°C

7 30 20 633334 3500.01 OFDM 50@0 18.4 PASS 20°C

7 30 20 633334 3500.01 OFDM 50@0 16.8 PASS 30°C

7 30 20 633334 3500.01 OFDM 50@0 115 PASS 40°C

7 30 20 633334 3500.01 OFDM 50@0 16.7 PASS 50°C

Sporton International Inc. (Kunshan) Page Number 1 A2-1 of 32
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amranas. FCC RF Test Report Report No. : FG402501P

Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)

DFT-s-

77 30 20 633334 3500.01  OFDM PI/2 50@0 3.79 13 PASS
BPSK
DFT-s-

77 30 20 633334 3500.01 OFDM 50@0 4.32 13 PASS
QPSK

N77(20M)_DFT-s-OFDM_PI_2- N77(20M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH
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amranas. FCC RF Test Report Report No. : FG402501P

Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
77 30 10 633334  3500.01 C%g’gg"" 24@0 8.5743 9.519
77 30 10 633334  3500.01 Cfé%';?ﬂ“" 24@0 8.5729 9.468
77 30 10 633334 3500.01 C&%’Z?WM 24@0 8.6096 9.421
77 30 10 633334  3500.01 %EéOQFEM 24@0 8.5784 9.42
77 30 15 633334  3500.01 CPQ'SgEM 38@0 13.554 14.79
77 30 15 633334 3500.01 Cfé%';?ﬂ"" 38@0 13.585 14.39
77 30 15 633334  3500.01 C&%’Z?MM 38@0 13.578 14.88
77 30 15 633334  3500.01 %Eéogm" 38@0 13.578 14.95
77 30 20 633334  3500.01 CPQ'SgEM 51@0 18.229 19.33
77 30 20 633334  3500.01 Cfé%';?ﬂ"" 51@0 18.177 19.07
77 30 20 633334  3500.01 C&%’Z?MM 51@0 18.196 19.52
77 30 20 633334  3500.01 %Eéogm" 51@0 18.18 19.6
77 30 25 633334 3500.01 CFSSEEM 65@0 23.15 24.49
77 30 25 633334  3500.01 Cfé%'m"' 65@0 23.228 2451
77 30 25 633334  3500.01 C&%’Z?WM 65@0 23.231 24.66
77 30 25 633334  3500.01 %Eéogm" 65@0 23.267 24.46
77 30 30 633334 3500.01 CFSSEEM 78@0 27.791 29.51
77 30 30 633334  3500.01 Cfé%'m"' 78@0 27.872 20.32
77 30 30 633334  3500.01 C&%’Z’iﬂ“" 78@0 27.839 29.4
77 30 30 633334  3500.01 %Eéogm" 78@0 27.828 28.91
77 30 40 633334  3500.01 CF(SSEEM 106@0 37.906 39.6
77 30 40 633334  3500.01 Cfé%i?/l"" 106@0 37.852 39.61
Sporton International Inc. (Kunshan) Page Number : A2-3 of 32
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amranas. FCC RF Test Report Report No. : FG402501P

77 30 40 633334  3500.01 C&%’Z’?\AM 106@0 37.876 39.74
77 30 40 633334 3500.01 %';éOQFEM 106@0 37.924 39.4
77 30 50 633334  3500.01 CF(’Q‘S;?M 133@0 47.517 49.02
77 30 50 633334  3500.01 Cfé%';?w"" 133@0 47.62 49.56
77 30 50 633334  3500.01 C&%’Z’?\AM 133@0 47.483 49.07
77 30 50 633334 3500.01 %';éOQFEM 133@0 47.581 49.07
77 30 60 633334  3500.01 CF(SS;?M 162@0 57.785 59.60
77 30 60 633334  3500.01 Cfé%';'iﬂ'\" 162@0 57.853 59.71
77 30 60 633334  3500.01 C&%’Z?AM 162@0 57.8 59.69
77 30 60 633334  3500.01 (;EéOQFIADM 162@0 57.811 50.65
77 30 70 633334  3500.01 CF(SS;?M 189@0 67.345 69.75
77 30 70 633334  3500.01 Cfé%';'iﬂ'\" 189@0 67.502 69.58
77 30 70 633334  3500.01 C&%’Z?AM 189@0 67.546 69.71
77 30 70 633334  3500.01 g';’éogm" 189@0 67.374 70.03
77 30 80 633334  3500.01 CFSSEEM 217@0 77.484 79.01
77 30 80 633334 3500.01 Cfé%':A?AM 217@0 77.578 80.02
77 30 80 633334 3500.01 C&%’Z?AM 217@0 77.586 80.03
77 30 80 633334  3500.01 g';’éogm" 217@0 77.575 80.03
77 30 90 633334  3500.01 CFSSQEM 245@0 87.428 90.15
77 30 90 633334 3500.01 Cfé%':A?AM 245@0 87.515 90.24
77 30 90 633334  3500.01 C&%’m"' 245@0 87.575 90.2
77 30 90 633334  3500.01 széogm" 245@0 87.521 90.24
77 30 100 633334  3500.01 CFSSEEM 273@0 97.347 100.6
77 30 100 633334 3500.01 CE%Z?AM 273@0 97.732 100.6
77 30 100 633334  3500.01 C&%’m"' 273@0 97.539 100.6
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samranis. FCC RF Test Report

Report No. : FG402501P

77 30 100 633334 3500.01

CP-OFDM

256 QAM 213@0

97.692 100.5

N77(10M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

N77(10M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

Scale/Div 10.0 B

Center 3,50001 GHz
[#Res BIW 100.00 kHz

Qooupied Bandwidth
8574

Trans Emor % of OB Po

N77(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

Center 3,50001 GHz Bideo BW 300,00 kHz* Span 20 Mz,

Sweep 2.53 ms (1001 pts)

2Matics

Oooupied Bandwik
8

Total Power

“Trans Em
xd8

Center 3.50001 GHz
#Res BWW 100.00 kHz

Span 20 Mz
Sweep 253 ms (1001 pts)

N77(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten. 4068

SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 253 ms (1001 pis)
"

Occipied Bandw
B

Tran

Sporton International Inc. (Kunshan)
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amranas. FCC RF Test Report Report No. : FG402501P

N77(15M)_CP- N77(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

ideo BW 470,00 kHz" Span 30 MHz, [Center 3.50001 GHz SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) #Res BW 150,00 kHz Sweep 167 ms (1001 pis)

2 Matrics v

Ocaupied Bandwidth
Total Pawer

N77(15M)_CP-OFDM_64 N77(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 8.90 B
Ref Value 30.00 dBm Scale/Div 10.0 B

ideo BW 470,00 kHz" Span 30 MHz, [Center 3.50001 GHz Y 470.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) #Res BW 150,00 kHz Sweep 167 ms (1001 pis)

2

Ocaupied Barx
Total Pawer
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amranas. FCC RF Test Report Report No. : FG402501P
N77(20M)_CP- N77(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

ideo BW 620,00 kHz" Span 40 Mz, 3.5000 SWideo BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pts) R Sweep 1.27 ms (1001 pis)

Total Paver

N77(20M)_CP-OFDM_64 N77(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 8.90 B
Ref Value 30.00 dBm Scale/Div 10.0 B

BVideo BW 620,00 kHz" o SVideo B 620,00 kHz'

28.8 d8m 9 Total Paver

Sporton International Inc. (Kunshan) Page Number 1 A2-7 of 32
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amranas. FCC RF Test Report Report No. : FG402501P
N77(25M)_CP- N77(25M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

ideo BW 910,00 kHz" Span 50 MHz, SWideo BW 910.00 kHz" Span 50 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

N77(25M)_CP-OFDM_64 N77(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

ideo BW 910,00 kHz" Span 50 MHz, SWideo BW 910.00 kHz" Span 50 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver
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amranas. FCC RF Test Report Report No. : FG402501P
N77(30M)_CP- N77(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

ideo BW 910,00 kHz" Span 60 MHz, SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

N77(30M)_CP-OFDM_64 N77(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 8.90 B
Ref Value 30.00 dBm Scale/Div 10.0 B

ideo BW 910,00 kHz" Span 60 MHz, SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver
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amranas. FCC RF Test Report Report No. : FG402501P

N77(40M)_CP- N77(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

#Video BW 13000 MHz" o [Center 3.50001 GHz #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) #Res BW 430,00 kHz Sweep 1,00 ms (1001 pis)

2 Matrics v

Ocaupied Bandwidth
Total Pawer

N77(40M)_CP-OFDM_64 N77(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aiten. 4068

#Video BW 13000 MHz" Span 80 MHz, [Center 3.50001 GHz #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) #Res BW 430,00 kHz Sweep 1,00 ms (1001 pis)

2

Ocaupied Barx
28808m 2 Total Pawer

Sporton International Inc. (Kunshan) Page Number : A2-10 of 32
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amranas. FCC RF Test Report Report No. : FG402501P

N77(50M)_CP- N77(50M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

e b

#Video BW 16000 MHz" Span 100 MHz| [Center 3,50001 GHz #Video BW 1.6000 MHz" Span 100 MHz]
Sweep 1.00 ms (1001 pts) #Res BW 510,00 kHz Sweep 1,00 ms (1001 pis)

2 Matrics v

Ocaupied Bandwidth
Total Pawer

N77(50M)_CP-OFDM_64 N77(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aiten. 4068

Scale/Div 10.0 B

#Video BW 16000 MHz" Span 100 MHz| [Center 3,50001 GHz #Video BW 1.6000 MHz" Span 100 MHz]
Sweep 1.00 ms (1001 pts) #Res BW 510,00 kHz Sweep 1,00 ms (1001 pis)

2

Ocaupied Barx
Total Pawer

Sporton International Inc. (Kunshan) Page Number : A2-11 of 32
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SPORTON LAB.

FCC RF Test Report

Report No. : FG402501P

N77(60M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

#Video BW 20000 MHz" Span 120 MHz|

Sweep 1.00 ms (1001 pts)

N77(60M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Ref Lyl Offset 8.90 B
Ref Value 30.00 dBm

#Video BW 20000 MHz"

Span 120 MHz
Sweep 1.00 ms (1001 pts)

N77(60M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

Center 3.50001 GHz
#Res BW 620,00 kHz

#Video BW 2.0000 MHz" Span 120 MHz

Sweep 1,00 ms (1001 pis)

2 Matrics v

Ocaupied Bandwidth
Total Pawer 288.dBm

N77(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten. 4068

Scale/Div 10.0 B

Center 3.50001 GHz
#Res BW 620,00 kHz

#ideo BW 2.0000 MHz" Span 120 M|
Sweep 1,00 ms (1001 pis)

2

Ocaupied Barx
Total Pawer

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG402501P

N77(70M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

#Video BW 2.4000 MHz" Span 140 MHz|

Sweep 1.00 ms (1001 pts)

N77(70M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 24000 MHz"

Sweep 1.00 ms (1001 pts)

N77(70M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

Center 3.50001 GHz
#Res BW 75000 kHz

#Video BW 24000 MHz" Span 140 MHz

Sweep 1,00 ms (1001 pis)

2 Matrics v

Ocaupied Bandwidth
Total Pawer

N77(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten. 4068

#Video BW 24000 MHz" Span 140 MHz

Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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SPORTON LAB.

FCC RF Test Report

Report No.

: FG402501P

N77(80M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

#Video BW 2.7000 MHz" Span 160 MHz|

Sweep 1.00 ms (1001 pts)

#Video BW 2.7000 MHz"

N77(80M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068 Aiten. 40 68

Scale/Div 10.0 B

#Video BW 27000 MHz"

Span 160 MHz
Sweep 1.00 ms (1001 pts)

#Video BW 2.7000 MHz"

28.1 d8m

N77(80M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Span 160 MHz]
Sweep 1,00 ms (1001 pis)

Total Paver

N77(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Span 160 MHz]
Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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amranas. FCC RF Test Report Report No. : FG402501P

N77(90M)_CP- N77(90M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

L SSTP NP S

#Video BW 3.0000 MHz" Span 180 MHz| 3.5000 #Video BW 3.0000 MHz" Span 180 M)

Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

N77(90M)_CP-OFDM_64 N77(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aiten. 4068

L TP AR RTPY

#Video BW 3,000 MHz"

Span | #Video BW 3.0000 MHz" Span 180 M)
Sweep 1.00 ms ) R Sweep 1,00 ms (1001 pis)

28.1 d8m 9 Total Paver

Sporton International Inc. (Kunshan) Page Number : A2-15 of 32
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SPORTON LAB.

FCC RF Test Report

Report No. : FG402501P

N77(100M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

#Video BW 3.0000 MHz" Span 200 MHz|

Sweep 1.00 ms (1001 pts)

N77(100M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Ref Lyl Offset 8.90 B
Ref Value 30.00 dBm

#Video BW 3,000 MHz"

Span 200 MHz
Sweep 1.00 ms (1001 pts)

N77(100M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

(Center 3.5000 GHz
#Res BWW 1.0000 MKz

#Video BW 3.0000 MHz" Span 200 MHz

Sweep 1,00 ms (1001 pis)

2 Matrics v

Ocaupied Bandwidth
Total Pawer

N77(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

(Center 3.5000 GHz
#Res BWW 1.0000 MKz

#Video BW 3.0000 MHz" Span 200 M)
Sweep 1,00 ms (1001 pis)

2

Ocaupied Barx
Total Pawer

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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amranas. FCC RF Test Report Report No. : FG402501P

Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-
77 30 10 630334 3455.01 OFDM 1@0 see graph
BPSK

77 30 10 630334 3455.01 OFDM 1@0 see graph PASS

77 30 10 630334 3455.01 OFDM 1@0 see graph PASS

7 30 10 630334 3455.01 OFDM 1@0 see graph ---

7 30 10 630334 3455.01 OFDM 1@0 see graph PASS

7 30 10 630334 3455.01 OFDM 1@0 see graph PASS

7 30 10 633334 3500.01 OFDM 1@0 see graph ---

7 30 10 633334 3500.01 OFDM 1@0 see graph PASS

7 30 10 633334 3500.01 OFDM 1@0 see graph PASS

77 30 10 633334 3500.01 OFDM 1@0 see graph ---

7 30 10 633334 3500.01 OFDM 1@0 see graph PASS

7 30 10 633334 3500.01 OFDM 1@0 see graph PASS

7 30 10 636332 3544.98 OFDM 1@0 see graph ---

7 30 10 636332 3544.98 OFDM 1@0 see graph PASS

7 30 10 636332 3544.98 OFDM 1@0 see graph PASS

7 30 10 636332 3544.98 OFDM 1@0 see graph ---

77 30 10 636332 3544.98 OFDM 1@0 see graph PASS

77 30 10 636332 3544.98 OFDM 1@0 see graph PASS

77 30 50 631668 3475.02 OFDM 1@0 see graph ---

77 30 50 631668 3475.02 OFDM 1@0 see graph PASS

Sporton International Inc. (Kunshan) Page Number : A2-17 of 32
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amranas. FCC RF Test Report Report No. : FG402501P

77 30 50 631668 3475.02 OFDM 1@0 see graph PASS

77 30 50 631668 3475.02 OFDM 1@0 see graph ---

77 30 50 631668 3475.02 OFDM 1@0 see graph PASS

77 30 50 631668 3475.02 OFDM 1@0 see graph PASS

77 30 50 633334 3500.01 OFDM 1@0 see graph ---

7 30 50 633334 3500.01 OFDM 1@0 see graph PASS

7 30 50 633334 3500.01 OFDM 1@0 see graph PASS

7 30 50 633334 3500.01 OFDM 1@0 see graph ---

7 30 50 633334 3500.01 OFDM 1@0 see graph PASS

7 30 50 633334 3500.01 OFDM 1@0 see graph PASS

7 30 50 635000 3525.0 OFDM 1@0 see graph ---

7 30 50 635000 3525.0 OFDM 1@0 see graph PASS

7 30 50 635000 3525.0 OFDM 1@0 see graph PASS

7 30 50 635000 3525.0 OFDM 1@0 see graph ---

7 30 50 635000 3525.0 OFDM 1@0 see graph PASS

7 30 50 635000 3525.0 OFDM 1@0 see graph PASS

7 30 100 633334 3500.01 OFDM 1@0 see graph ---

7 30 100 633334 3500.01 OFDM 1@0 see graph PASS

77 30 100 633334 3500.01 OFDM 1@0 see graph PASS

77 30 100 633334 3500.01 OFDM 1@0 see graph ---

77 30 100 633334 3500.01 OFDM 1@0 see graph PASS

77 30 100 633334 3500.01 OFDM 1@0 see graph PASS
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N77(10M)_DFT-s- N77(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left Low CH  OFDM_BPSK_Edge 1RB_Left Low CH

o Typer Power [RMS ey Type: Power (RMS]

Aoglhckt 100100 Auglcld: 100100
Trig: Free fun o u Trig: Free Run

Video BW 3.0 MHZ' Stop 35.500 GHz]

Start 30 MHz Video BV 3.0 MHZ*
#Res B 1.0 MHE ‘Sweep 26.7 ms (40001 ps)

Function
B

Funclion
dBm

N77(10M)_DFT-s- N77(10M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH OFDM_QPSK_Edge 1RB_Left_Low CH

Spectrum Anaiyzer 1
SweptSA
whiten: 308 g Type: Poter (RMS) KEYSIGHT ot R g Type: Power (RMS)|
T C Au|Hokd: 100100
" Tg: Free Run

Video BW 3.0 MHZ'

Funclion Function Widh Funclion Widh
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N77(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[Spectum anayzer 1

[Swept A

KEYSIGHT ot Porer [RAS)
RT - oD O o 100

Function Vaiue

N77(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

Function Function Width Function Vaiue

N77(10M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_Mid_CH

= Power (RMS)
100100
Rin

Scale/Div 10 dB

Video BW 3.0 MHZ' Stop 35.500 GHz]

Sweep 20.7 ms (40001 pts)]

Function

N77(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R g Type: Powe (RMS
C -

Tg: Free Run
.

Video BW 3.0 MHZ'

Stop 35,500 GHz)
Sweep 20.7 ms (40001 pts)]

Function Functian Width Function Vaue

Em
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N77(10M)_DFT-s- N77(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_BPSK_Edge 1RB_Left_High CH

KEYSIGHT lnput Poer (RAS)
RT o= Coupie C Ca o /100

= Power (WS
e
Run .

o 1581 0B

Ref Level 30,00 dBm

Scale/Div 10 dB

start 30 MHz

Video BW 3.0 MHZ' Stop 35,500 GHz)
Sweep 20.7 ms (40001 pts)]

Function

N77(10M)_DFT-s-

N77(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

OFDM_QPSK_Edge_1RB_Left_High CH
B =

KEYSIGHT ot R = Power (WS

T

RT o Tg: Free Run '
.

Video BW 3.0 MHZ' Stop 35,500 GHz)
Sweep 20.7 ms (40001 pts)]

Function Function Width

Function Vaiue

Function Functian Width Function Vaue
Em

Sporton International Inc. (Kunshan) Page Number : A2-21 of 32
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G




SPORTON LAB.

FCC RF Test Report

Report No. : FG402501P

N77(50M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[Spectum anayzer 1
[Swept A
KEYSIGHT ot Porer [RAS)
RT o o 100

start 30 MHz

N77(50M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH
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dBm
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Function
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Spectrum Anaiyzer 1
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N77(50M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

start 30 MHz
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/100

N77(50M)_DFT-s-

OFDM_QPSK_Edge 1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

Video BW 3.0 MHz"

Sporton International Inc. (Kunshan)
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SweptSA
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N77(50M)_DFT-s- N77(50M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_BPSK_Edge 1RB_Left_High CH

KEYSIGHT lnput Poer (RAS)
RT o= Coupie C Ca o /100

= Power (RMS)
100100
Rin

Scale/Div 10 dB

start 30 MHz

Video BW 3.0 MHZ' Stop 35,500 GHz)
Sweep 20.7 ms (40001 pts)]

Function
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m’lﬁ-" Specirum Analyzer 1
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Video BW 3.0 MHZ' Stop 35,500 GHz)
Sweep 20.7 ms (40001 pts)]
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Function Vaiue

Function Functian Width Function Vaue
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N77(100M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[Spectum anayzer 1

[Swept A

KEYSIGHT ot Porer [RAS)
RT - oD O o 100

v 150908
Ref Level 30.00 dBm

Function Vaiue

N77(100M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
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RT o
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= Power (RMS)
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Video BW 3.0 MHZ' Stop 35.500 GHz]

Sweep 20.7 ms (40001 pts)]

Function
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Spectrum Anaiyzer 1
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C -

Tg: Free Run
.
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Function Functian Width Function Vaue

Em
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Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

77 30 10 630334 3455.01 OFDM 1@0 see graph PASS
BPSK
DFT-s-

77 30 10 630334 3455.01 OFDM 1@0 see graph PASS
QPSK
DFT-s-

77 30 10 630334 3455.01 OFDM 24@0 see graph PASS
BPSK
DFT-s-

77 30 10 630334 3455.01 OFDM 24@0 see graph PASS
QPSK
DFT-s-

77 30 10 636332 3544.98 OFDM 1@23 see graph PASS
BPSK
DFT-s-

77 30 10 636332 3544.98 OFDM 1@23 see graph PASS
QPSK
DFT-s-

77 30 10 636332 3544.98 OFDM 24@0 see graph PASS
BPSK
DFT-s-

77 30 10 636332 3544.98 OFDM 24@0 see graph PASS
QPSK
DFT-s-

77 30 50 631668 3475.02 OFDM 1@0 see graph PASS
BPSK
DFT-s-

77 30 50 631668 3475.02 OFDM 1@0 see graph PASS
QPSK
DFT-s-

77 30 50 631668 3475.02 OFDM 128@0 see graph PASS
BPSK

7 30 50 631668 3475.02 OFDM 128@0 see graph PASS

7 30 50 635000 3525.0 OFDM 1@132 see graph PASS

77 30 50 635000 3525.0 OFDM 1@132 see graph PASS

77 30 50 635000 3525.0 OFDM 128@0 see graph PASS

77 30 50 635000 3525.0 OFDM 128@0 see graph PASS

77 30 100 633334 3500.01 OFDM 1@0 see graph PASS

77 30 100 633334 3500.01 OFDM 1@0 see graph PASS

77 30 100 633334 3500.01 OFDM 1@272 see graph PASS

77 30 100 633334 3500.01 OFDM 1@272 see graph PASS
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DFT-s-
77 30 100 633334 3500.01 OFDM 270@0 see graph PASS
BPSK
DFT-s-
77 30 100 633334 3500.01 OFDM 270@0 see graph PASS
QPSK
N77(10M)_DFT-s- N77(10M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH

OFDM_QPSK_Edge_1RB_Left_Low_CH

Alen 3068 Tig. Frea Fun

ikl Ref Lyl Offset 15.87 4B RefLvl Offset 15.91 8
Scale/Div 10.0 08 Ref Value 30.00 dBm

Ref Value 30.00 dBm

Stop 3,550 GHz Start 1.400 GHz
4 Range Tatle

44 Ranga Tt

N77(10M)_DFT-s- N77(10M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

Ao 068 Trg. Frea Run Aten 0@ Trig: Fres fum

Cor « Off

Freq Ref. It San Low Rt St
Ref Lyl Offset 15.53 o

B 5248
Scale/Div 10.0 48 Ref Vialue 30.00 dBm Ref Value 30.00 dBm

Start 3.400 GHz

4 Range Tatle v
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N77(10M)_DFT-s- N77(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High CH

Spectum
Sputos|

Asn: 3068 Aiten. 3068

Ref Lyl Offset 15.62 08

Scale/Div 10.0 48 ScaleiOv 10.0 B Ref Value 30.00 dBm

Start 3.450 GHz Stop 3,600 GHz
4 Rar
Tra

Amplitg

N77(10M)_DFT-s- N77(10M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Asn: 3068 Aiten. 3068

I Range Ref Lvl Offset 15.66 8

Scale/Div 10.0 48 Ref Value 30.00 dBm

Stop 3,600 GHz
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N77(50M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

Asn: 3068

Scale/Div 10.0 48

Start 3.400 GHz

Stop 3,550 GHz
40 Range Teble

N77(50M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

Asn: 3068

A Range
ScalelDiv 10.0 08

Stop 3,550 GHz

N77(50M)_DFT-s-
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Spectum
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Aiten. 3068

Ref Lyl Offset 15.67 o8

ScaleiOv 10.0 B Ref Value 30.00 dBm

Stop 3.550 GHz

Tra

Amplitu

N77(50M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

Aiten. 3068

Ref Lyl Offset 15.65 8
Ref Value 30.00 dBm

Stop 3.550 GHz
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